V IS ) <N/ ) Y  od G IV ) omed ST

NOILONYLSNI AT9INISSY




ATALVIAIWINT ¥ITVIA YNOA LOVLINOD DNISSIN FHV S1UVd IS3HL 40 ANY 4l NW__I‘ V‘UQ:Q

g abed
¢ abed
¢ abed
Z abed
| abed
| abed

| ebed

- - Bummeiqg papo|dx3g
- 1817 syed pajielag
6~8 sdajg Ajquassy

- }~| sdajg Alquassy

-SJU8IU0D JO B|qe]

-uo13anpoiiU]

40 9jqey

sjua)uoH

‘Buiuied
3]IyMm uny pue $S829NS JO 5)0] NOA USIM 8pA "sh Joejuoo asea|d ‘suonsanb taypuny Aue aaey nod J|

*90UBUS]UIELW J0/pPUE 82US1848] 10} SUOIIONIISU]
ay} deey 0] @ins ag "esn }siij pue Ajqwasse o) Jold suoionjsul ey} pesd A|njeied ssesld

98N aWoy Jo sjuswalinbal pue Spasu 8y} 198 O] paJnjoejnuew
pue peufisap uaaq sey jonpoid syl 1emoy ggxXd aul jo eseysind inok uo suopenielbuod

| uononpo.juj

SNOILONYLSNI ATANISSY dIMOY 88X



RX88 ROWER ASSEMBLY INSTRUCTIONS

STEP 1

Clear a 2 x Meter by 2.5 Meter working space before
unpacking your RX88 Rower.

STEP2

Open the carton as shown in the diagram below.

NOTE: To protect the RX88 Rower while assembling we
suggest that you do not remove the Protective Packing
Material until itis absolutely necessary.

STEP4

A) Remove 2 x BOLT [388] from ALUMINUM BEAM
[001] with the tool provided.

B)Assemble the STABILIZER-REAR [007] and the
ALUMINUM BEAM [001] with 2 x BOLT [388] and 2 x
WASHER [413].

STEP 3
A) Reverse the ALUMINUM BEAM [001] and place it on
top of the Carton Lid as shown in the diagram below.
B) Remove 4 x BOLT [388] from SEAT[045]with the tool
provided.
C) Assembly the SEAT[045] and the SEAT CARRIAGE
[009]with 4X BOLT[388].

A) Remove 2 x BOLT [392] from STABILIZER-FRONT
[005] with the tool provided.

B) Assemble the STABILIZER-FRONT[005]with2XBOLT
[392] and 2 X NUT[221] and 2 X WASHER[456].

C) Remove the SAFETY STRAP HOLDER and discard.

D) Place the handle bar in it's HOLDER.

STEP 6

A)Remove BOLT[386D] from METAL SUPPORT
[004] with the tool provided.

B) Penetrate the METAL SUPPORT [004] through MAIN
FRAME [002] .

C) Assembly the METAL SUPPORT [004] with BOLT
[386D] and tighten firmly.

A) Penetrate the FOOT PEDAL BAR [012A] through
MAIN FRAME [002] as shown in the diagram below.

B) Assemble the LEFT & RIGHT FOOT PEDAL [019]
and FOOT PEDAL BAR [012A] with 2 x PLASTIC RING
[127]and 2 x NUT [317A] and 2 x WASHER [411C].

SAFETY STRAP -
HOLDER




‘1 Buisn alojaq Jamoy
qe)y 8yl uim jjesinok ezuelwey o} Aybnoioy) suolonasul
fjejes |le pue [enuepy SJsUmMQ 8yl peas 0} juepodul st |

3131dNOD ATaNISSY

- fiepeg uim [p12] ¥ LNdINOD eyl sjquiassy (g
‘J1L 319vD 8y o (v

6 d31S

‘A uajyBi usyy [gL¥] IHSYM X 2 pue [vggel 17049
x 7 oy} unm [L00] WY3E WANIWNTY Syl @lqwessy (O
‘pepiaoid joo1 ays yum [L00] WY3E WNNINNTY Wok
[e1+] YIHSYM X Z pue [vegel 17109 x g saowsy (g
‘mojeq umoys se [z00]IWwa < NIV 8y ubudn i (v

8d3lS

SNOILONYLSNI ATGNISSY dIMO 88X




RX88 ROWER PARTS LIST

PART
No.

001
002
004
005
007
007A
007B
008
009
010
011
012A
014
014A
015
016
017
019
020
021
022
023
024
026
027
028
030
045
105
107
108
110
11
112
113
114
116
118
120
121

DESCRIPTION

ALUMINUM BEAM

MAIN FRAME

METAL SUPPORT
STABILIZER - FRONT
STABILIZER - REAR

REAR THREADED PLATE
FRONT THREADED PLATE
HANDLE BAR

SEAT CARRIAGE

RING

BELT ADJUSTMENT SET
FOOT PEDAL BAR
ALUMINUM RING
STANDARD CAP
COMPUTER ARM

MAGNET HOLDER
MAGNET BRACKET

FOOT PEDAL

FOOT STRAP

BEARING BRACKET-LEFT
BEARING BRACKET-RIGHT
BEARING BRACKET-TOP
RETURN SPRING-COVER
RETURN SPRING
BUSHING

FLYWHEEL SHAFT

MESH

SEAT

RECEIVER COVER
COMPUTER ARM - PIVOT
COMPUTER ARM - SPACER
SUPPORT PAD

MAIN COVER - LEFT

MAIN COVER - RIGHT
TRANSPORTATION WHEEL
STABILIZER FOOT

END CAP

SEAT CARRIAGE-ROLLER
STRAP COVER - RIGHT
STRAP COVER - LEFT

QTY

B S s > B S - (N R M W R 1 T N TR W WS WL WY ' QU W W W W U NG T QS GO G N . SO G N T« [ S O N (T S G S W

PART
No.

122
123
124
125
127
128
129
130
131
132
134
135
136
140
142
142A
150
151
201
206
210
213
221
221A
300A
300B
306
306B
310A
317A
342A
349
358
359A
375
385B
385C
386C
386D
387C

DESCRIPTION

PLUG

FOAM GRIP

SEAT CARRIAGE STOPPER
DOUBLE END BOLT
PLASTIC RING

PLUG

PLUG

CABLE PLUG
RETURN SPRING - HOLDER
STRAP SLOT TRIM
POLY "V" DRIVE BELT
DRIVE PULLEY
STRAP DRUM

FAN SET
RESISTANCE ADJUSTER
FIXED CASING
PLASTIC BUSHING
PLASTIC WASHER
NUT - M4

NUT - 3/8"

NUT - 3/16"

NUT - M8

NUT - M8

NUT - M8

BOLT - M4x8mm
BOLT - M4x12mm
BOLT - M5x6mm
BOLT - M4x8Bmm
BOLT - M5x60mm
BOLT - M8x12mm
BOLT - M8x20mm
BOLT - M8x90mm
BOLT - 316" x 14"
BOLT - M5x10mm
BOLT - M8x120mm
BOLT - M4x10mm
BOLT - M4x25mm
BOLT - M6x8mm
BOLT - M6x20mm
BOLT - M5x8mm

2
-
<

N a2 20 2 202 200NN WO - A MNMMO - & 8 a3 43 AN MNMND

PART
No.

388
388A
392
411C
412
413
456
473
480
501
512
512A
540
604
616
702
703
704
706
707
708
709
711
714
718
801
802
834
835
836
837

DESCRIPTION

BOLT - M8x16mm

BOLT - M8 x 12mm

BOLT - M8 x 70mm
WASHER - M8x@20x2T
WASHER - M8x@20x1T
WASHER - M8x216x1.5T
WASHER - M8x@19x1.5T
WASHER - 3/8"

WASHER - M16x@31x0.5T
SCREW - M3x10mm
SCREW - M4x12mm
SCREW - M4x12.7mm
SCREW - V2" x 174"
RETAINING RING
RETAINING RING
SENSOR with CABLE - 2PIN
COMPUTER CABLE - 4PIN
COMPUTER CABLE - 3PIN
COMPUTER CABLE - 3PIN
MAGNET

MAGNET

DRIVE STRAP

CHEST BAND RECEIVER
COMPUTER

SPRING

BEARING - 608ZZ
BEARING - 6000
BEARING - 6201ZZ
BEARING - Fc1616
BEARING - Hk1612
BEARING - 6300

Q
SRS o
=<

=N 2N

—
-

MNaSNAM-AaSa2adO=a a2 ad=anisn



0LLL0C
88Xy "ON FTALS

Yrho @

00z —&*
o o8¢ 910

ONIMVHd d3A0TdXT dIMOY 88X




